ssamonias. FCC RADIO TEST REPORT Report No. : FG241215-02D

DFT-s-OFDM Module B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG241215-02D

DFT-s-OFDM Module B

NR Band n260 / 200MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spect:
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36,500 6Hz 36,960 GHz 1,000 Mz 36.904 08 GHz -23.66 dBm -10.66 dB 36,500 GHz 36,980 GHz 1,000 MHz 3652123 GHz 125,95 dBm 12.95d8
36.980 GHz 37.000 Gz 1,000 Mz 36.99994 GHz 15.04 dBm -10.04 d& 36980 GHz 37,000 GHz 1.000 MHz 36.98299 GHz 27.30 dBm 223048
37.000 Gz 40.000 GHz 1000 MHz 31.10270 GHz 16.94 dBm -83.06 dB 37.000 GHz 40,000 GHz 1.000 MHz 39.99705 GHz 15.27 dBm -84.73dB
40,000 GHz 40.020 GHz 1.000 MHz 40.01669 GHz -24.58 dBm 19,58 dB 40,000 GHz 30,020 GHz 1.000 MHz 40.000 25 GHz 19.56 dBm 1456 dB
40.020 Ghz 40500 GHz 1,000 Mz 40.48785 GHz 24.60 dB: 1.60d 40.020 GHz 40,500 GHz 1,000 Mz 4046222 GHz -19.38 dBm 63848
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG241215-02D

CP-OFDM Module B

NR Band n260 / 50MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spect:
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36.995 GHz 37.000 Gz 1,000 Mz 36.99993 GHz 823dBm 32348 36995 GHz 37,000 GHz 1.000 MHz 36.99874 GHz -21.62 dBm 2262 dB
37.000 Gz 40.000 GHz 1000 MHz 31.00250 GHz 19.70 dBm -80.30 dB 37.000 GHz 40,000 GHz 1.000 MHz 39.99750 GHz 15.28 dBm -84.72dB
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36,500 GHz 36,990 Ghz 1.000 MHz 3652437 GHz -23.70 dBm 36,500 GHz 36,990 GHz 1000 MHz 36.52461 GHz 23.42 dBm 1042 dB.
36.990 GHz 37.000 GHz 1.000 MHz 36.99988 GHz -5.31 dBm 36,990 GHz 37.000 GHz 1.000 MHz 36.990 46 GHz 24.89 dBm -19.89 dB
37.000 GHz 40.000 Gz 1.000 MHz 37.00342 GHz 25.53 dBm 37.000 GHz 40.000 GHz 1.000 MHz 39.99677 GHz 20.62 dBm -79.38 dB
40.000 GHz 40.010 GHz 1,000 MHz 40.00853 GHz -22.83 dBm 40,000 GHz 40,010 GHz 1.000 Mz 40.00005 GHz 1254 dBm -7.94 dB
40.010 GHz 40.500 GHz 1000 MHz 40.465 51 GHz -23.18 dBm 40.010 GHz 40500 GHz 1.000 MHz 40.46804 GHz 23.09 dBm -10.09 d8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG241215-02D

CP-OFDM Module B

NR Band n260 / 200MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spect:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG241215-02D

DFT-s-OFDM Module B

NR Band n260 / 50MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum
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40.005 Ghz 40500 Gz 1,000 Mz 40.46850 GHz -24.74 dBm 11.74d8 40.005 GHz 40,500 GHz 1,000 Mz 40.00650 GHz -21.38 dBm 83848
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36500 GHz 36.995 GhHz 1,000 MiHz 36.95350 GHz -24.00 dBm -11.00 dB 36500 GHz 36.995 GHz 1.000 MHz 36.521 50 GHz 129448
36.995 GHz 37.000 GHz 1.000 MHz 36.99943 GHz -21.28 dBm -16.28 dB 36995 GHz 37.000 GHz 1.000 MHz 36.997 60 GHz -22.61d8
37.000 GHz 40.000 GHz 1.000 MHz 37.02449 GHz 8.08 dBm -91.92 dB 37.000 GHz 40,000 GHz 1.000 MHz 39.96651 GHz 34 dB
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40.005 GHz 40,500 GHz 1.000 Mz 40.486 50 GHz -24.82 dBm -11.82 dB 40.005 GHz 20,500 GHz 1.000 MHz 40.007 50 GHz 2270 dBm 970 dB
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ssamonias. FCC RADIO TEST REPORT Report No. : FG241215-02D

DFT-s-OFDM Module B

NR Band n260 / 50MHz / 64QAM
Lowest Band Edge / Full RB Highest Band Edge / Full RB
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36.500 GHz 36.990 Gz 1.000 MHz 355!51!»11 -21.23 dBm 3.23d8 36.500 GHz 36.990 GHz 1.000 MHz 3651433 GHz -23.55 dBm -10.55 dB
36.990 GHz 37.000 GHz 1.000 MHz 36.99959 GHz -15.07 dBm -10.07 dB 36,990 GHz 37,000 GHz 1,000 MHz 36.99967 GHz -24.85 dBm -19.86 dB
37.000 GHz 40,000 GHz 1.000 MHz 37.01345 GHz 11.82 dBm -88.18 dB 37.000 GHz 40,000 GHz 1.000 MHz 39.956 36 GHz 9.13 dBm -90.87 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG241215-02D

DFT-s-OFDM Module B

NR Band n260 / 100MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spect:
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36.500 GHz 36.990 Gz 1.000 MHz 3650233 !Hz -23.50 dBm -10.50 d& 36.500 GHz 36.990 GHz 1.000 MHz 3651408 GHz -23.53 dBm -10.53 dB
36.990 GHz 37.000 GHz 1.000 MHz 36.99996 GHz -22.01 dBm -17.01 dB 36,990 GHz 37,000 GHz 1,000 MHz 36.990 96 GHz -24.57 dBm -19.57 dB
37.000 GHz 40,000 GHz 1,000 Mz 37.04214 GHz 10.28 dBm -89.72 dB 37.000 GHz 20.000 GHe 1.000 MHz 39.96574 GHz 428 dBm 9572 dB
40.000 GHz 40010 GHz 1,000 Mz 4000342 GHz -23.08 dBm -18.08 dB 0,000 GHz 20010GHz 1,000 MH: 40.001 69 GHz 2210 dBm A17.10dB
40.010 GHz 40500 GHz 1,000 MHz 40.457 51 GHz -23.15 dBm -10.15 dB H0010 0t 40,500 Ghx 1,000 Mis 40.01575 GHz 5310 dBm 101048
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG241215-02D

DFT-s-OFDM Module B

NR Band n260 / 200MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spect:
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Count 100/100

1 Spurious Emissions
imit Check S5

03:27:20 AN 08/21/2022

lous wine_ass_od2 ohss Line _SPURJOUS LINE_ ss
30
20
)
0 [i]
SPURKOUS LINE A% 00 SPUMBOUS HNE ABS D02 -
20 dBnr T -20 dBa T | T
po— i
gy SR "'F—r.—
-30 dBnv -30 dBinr
-40 -40
50 dBm- 50 dBmr
CF 38.5 GHz 40005 pts. 400.0 MHz/ Spar Hz CF 38.5 GHz 40005 pts 200.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summar
36,500 GHz 36,880 Gz 1.000 Mz 3650252 GHz -25.87 dBm -12.87 dB 36,500 GHz 36.980 GHz 1.000 MHz 3652219 GHz *26.10 dBm 13.1048 |
36980 GHz 37.000 Ghz 1,000 Mz 3699957 GHz -20.96 dBm -15.96 d& 36980 GHz 37,000 GHz 1.000 MHz 36.98058 GHz -27.39 dBm -22.39d8
37.000 GHz 10000 GHz 1.000 MHz 3713898 GHz 4.25 dBm -95.75 db 37.000 GHz 10,000 GHz 1.000 Mz 39.93921 GHz 346 dBm 96,54 dB
40,000 GHz 40.020 GHz 1.000 MHz 40.007 70 GHz -24.44 dBm -19.44 dB 40,000 GHz 30,020 GHz 1.000 MHz 40.016 50 GHz -23.26 dBm 1826 dB
40.020 GHz 40,500 Ghiz 1.000 Mtz 40.34612 GHz -24.55 dBm 11.55d8 40.020 GHz 40,500 GHz 1,000 Mz 4046222 GHz -16.84 dBm -3.84 48
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36500 GHz 36.980 Ghz 1000 Mitz 36.50372 GHz -25.84 dBm -12.84 dB 36,500 GHz 36.980 GHz 1.000 MHz 36.51331 GHz -26.05 dBm 13.05dB.
36,580 GHz 37.000 6Hz 1,000 MHz 3699941 GHz -21.24 dBm 1624 dB 6980 Hr 17,000 GHe 1,000 Ml1s 36.990 26 GHz 2740 dBm 2240 dB
37.000 GHz 10.000 GHz 1.000 MHz 3713570 GHz 2.14 dBm -97.86 dB 37000 GHz 20,000 GHz 1,000 MHz 39.95674 GHz 1.45 dBm 54 dB
40,000 GHz 40,020 Ghz 1000 Mz 40.00734 GHz -24.67 dBm -19.67dB 40.000 GHz 20020 GHz 1000 MHz 40.01319 GHz 2426 dBm 1926 dB
40.020 6Hz 10500 6Hz 1.000 Mz 40.03355 GHz -24.58 dBm -11.58 dB 10.020 GHa 10.500 GHa 1,000 MHz 4046222 GHz 1825 dBm 52548
oty DN NS I et

©05:45:30 B 08/23/2022

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG241215-02D

DFT-s-OFDM Module B

NR Band n260 / 200MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spect:

RefLevel 3050 dBm  Offset 5930 dB Mode Auto Sweep

_SPUR|OUS_LINE_ABS_D2

s6L

Count 100/100

tiView t
Ref Level 3950 dBm  Offset 59.30 0B
1 Spurious Emissions

Line _SPUR[OUS_LIN

Mode Auto Sweep.

s6L
Count 100/100

10

° ot

SPURIOUS_LINE

-~ 1H

o

SPURIOUS_LINE ABS 002

20 dBnr l T -20 dBa

-30 dBnv 30 dom

-40 -40

50 dBm- 50 dBmr

CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts 4200.0 MHz/ Span 4.0 GHz

2 Result Summar 2 Result Summar
36,500 6Hz 36,960 GHz 1,000 Mitz 3650900 GHz -25.50 dBm 2.50 dl 36,500 GHz 36,980 GHz 1,000 MHz 3653154 GHz 26.28 dBm 13.28 dB
36.980 GHz 37.000 Gz 1,000 Mz 36.99996 GHz -24.16 dBm 19.16 dB 36980 GHz 37,000 GHz 1.000 MHz 36.991 18 GHz 27.37 dBm 2237 dB
37.000 Gz 40.000 GHz 1000 MHz 31.12604 GHz 0.77 dBm -99.23 dB 37.000 GHz 40,000 GHz 1.000 MHz 39.99330 GHz -0.54 dBm 100.54 dB
40,000 GHz 40.020 GHz 1.000 MHz 40.01530 GHz -24.51 dBm 1951 dB 40,000 GHz 30,020 GHz 1.000 MHz 40.000 21 GHz 24.09 dBm 19.09 dB
40.020 Ghz 40500 GHz 1,000 Mz 40.03211 GHz -24.26 dBm 1126 d8 40.020 GHz 40,500 GHz 1,000 Mz 4046222 GHz -21.16 dBm -8.16dB

ey D &L ey s 00D

03:05:15 AM 08/21/2022

05:49:34 P 08/23/2022

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPO

RT

Report No. : FG241215-02D

CP-OFDM Module B

NR Band n260 / 50MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spect:

RefLevel 5056 dBm  Offset 5930 dB Mode Auto Sweep

s6L

Count 100/100

Ref Level 50.58 dBm  Offset 59.30 dB.

1 Spurious Emissions

s6L

Count 100/100

Mode Auto Sweep.

e SPUR|OUS_LINE_ABS_0d2 s
40dBm -
30
0
10 dBnr ‘ 10
[ ‘r ]
SPURIOUS_HINE ABS 002 SPURIOUS HNE ARS 002
w1 | | |
[t . e B et IRt ISR s SR T e S e ]
-30 -30 dBnr
40 dBrmr 40 dir
36.5 GHa 4193 pts. 40.5 GHa 36.5 GHz. 4193 pts 200.0 MHz/ 40.5 GHz
2 Result Summar 2 Result Summar I
36,500 6Hz 36,995 Gtz 1.000 Mz 36.993 50 GHz .73 dBm -7.73dB 36,500 GHz 36,995 GHz 1.000 MHz 36.50650 GHz 26.12 dBm 31248
36.995 GHz 37.000 Ghz 1,000 Mz 36.99993 GHz -21.00 dBm 16,00 dB 36995 GHz 37,000 GHz 1.000 MHz 36.99785 GHz 27.56 dBm -22.56 dB
37.000 GHz 40.000 GHz 1,000 MHz 37.01150 GHz 7.33 dBm 92.67 dB 37.000 GHz 40,000 GHz 1.000 MHz 39,97751 GHz 3.80 dBm -96.20 dB
40,000 GHz 40,005 GHz 1.000 MHz 40.00369 GHz -25.07 dBm -20.07 dB 40,000 GHz 30,005 GHz 1.000 MHz 40.003 44 GHz -20.19 dBm 15.15d8
40.005 Ghz 40,500 Ghiz 1.000 Mtz 40.484 50 GHz -24.57 dBm 11.57d8 40.005 GHz 40,500 GHz 1,000 Mz 40.00850 GHz -21.71 dBm 57148
= D

12:59:41 M 08/21/2022

©05:16:55 FM 08/23/2022

NR Band n260 / 100MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spect:

RefLevel 5000 dBm  Offset 59,30 dB Mode Auto Sweep

Limit Che

s6L

Count 100/100

Ref Level 59.00dBm  Offset 5030 dB

1 Spurious Emissions

6L
Count 100/100

Mode Auto Sweep

50.ggLine SPURIOUS_LINE ABS. 0d2 Ppss

40

30 dBen 30 dBr

20 B
0

0 0dBm

01:42:57 M 08/21/2022

SPURIOUS_LINE T ABS 00! SPURIOUS_LINE_ABS 002 |
20 J ! -20 B J 1
eI I U —— L b L__.._.
30 dBrmr 30 dis
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 8.0 GHz | | |CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz |
2 Result Summar 2 Result Summar
36,500 GHz 36,990 Ghz 1.000 MHz 36.97298 GHz -22.78 dBm 5.78 dB 36,500 GHz 36,990 GHz 1000 MHz 36.52143 GHz -23.50 dBm 1050 dB.
36.990 GHz 37.000 GHz 1.000 MHz 36.99988 GHz -16.86 dBm -11.86 dB 36,990 GHz 37.000 GHz 1.000 MHz 36.990 24 GHz -24.66 dBm -19.66 dB
37.000 GHz 40.000 GHz 1.000 MHz 37.01270 GHz 8.78 dBm 9122 dB 37.000 GHz 40,000 GHz 1.000 MHz 39.93630 GHz 4.05 dBm -95.95 dB
40.000 GHz 40.010 GHe 1,000 MHz 40.00364 GHz -23.11 dBm -18.11 dB 40.000 Gz 40,010 Gz 1.000 Mz 40.00003 GHz -19.14 dBm 1312 de
40.010 6Hz 10500 6Hz 1.000 Mz 40.42029 GHz -23.09 dBm -10.09 dB 10010 GHs 10,500 Ghx 1000 MHz 40.01110 GHz 2240 dBm 9,40 dB
oty DN N UGED ety S 550

05:32:45 FM 08/23/2022

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG241215-02D

CP-OFDM Module B

NR Band n260 / 200MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 39.50 dBm  Offset 50.30 dB

Made Auto Sweep.

6L

Reflevel 050dBm OMset 533008 Mode Auto Sweep sa
Count 100/100 Count 100/100
1 Spurious Emissions 1 Spurious Emissions
Limit Chec ™
Line _SPUR|OUS_LINE_ABS_042 Une _SPURJOUS_ LINE_ABS. Phss
30
20 dBm-
10 dBny 10 dBemv
0dnr W 0.dBs
Soumias L s, 07 SeURIOLS LA o i
-20 dBnr J ‘ l =20 t
. I S
30 di B . !
-40 40 dbs
50 50
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz @ 40005 pts 800.0 MHz/ Span 4.0 GHz
St 2 Rasult Summa
16500 CHz 16980 0Hz 11000 Mtz I GNE -21.07 dBm 80748 36,500 GHz 36.980 GHiz 1.000 MH: 36.51850 GHz -25.92 dBm -12.92dB
36.980 GHz 37,000 GHz 1.000 Mtz 99998 GHz -16.98 dBm -11.98 B RoecH 00 e 500 i 3698837 CH: 3734 dbm 3334 g8
37.000 GHz 10,000 GHz 1.000 MHz 37.17554 GHz 4.02 dBm -95.98 dB 000t 000 et o0 pt 3993377 CH: Frfs Fir
30,000 GHz 0020 Ghz 1,000 Miz 40,004 63 GHz 24.62 dBm 1562 dB 10000 cre A oo e A 207 oo HIR
40.020 GHz 40.500 GHz 1,000 MHz 40.039 55 GHz -24.49 dBm -11.49 dB 40,020 GHz 40,500 GHz. 1,000 MHz 40,461 98 GHz -20.16 dBm 716dB
eaty D S D50 e D S

03:28:11 AM  08/21/2022

06:00:26 FM 08/23/2022

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG241215-02D

Spurious Emission

NR Band n260 (30MHz-1GHz)

Horizontal

1nLeveI (dBm) Date: 2022-09-05
-3.8]
13
-17.5)
-31.3)
-45.0
-58.8 q
I W
-86.3
0035 100. 200. 300. 400, 500. 600, 700. 300, %00. 1000
Frequency (MHz)
Site : 03CH10-HY
Condition :-13 EIRP_WO HORIZONTAL
:n260 MB
Over Limit Read A/Pos T/Pos
Freq Level Limit Line Level Factor Remark
MHz dBm dB dBm dBm dB cm deg
1 551.86 -61.81 -48.81 -13.0@ -63.490 1.59 --- -- Peak
Vertical
wLeveI {dBm) Date: 2022-09-05
-3.8
-13
-17.5(
-31.3
-45.0
-58.8
1
-T2.5(
-86.3
%30 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz)
Site : 03CHI0-HY
Condition :-13 EIRP_WO VERTICAL
1n260 MB
Over Limit Read A/Pos T/Pos
Freq Level Limit Line Level Factor Remark
MHz dBm dB dBm dBm dB cm deg
1 551.86 -64.73 -51.73 -13.80 -69.84 4.31 --- --- Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : A6-24 of 34




ssamonias. FCC RADIO TEST REPORT

Report No. : FG241215-02D

NR Band n260 (1GHz-18GHz)

Horizontal

0 Level (dBm)

Date: 2022-09-05

-10.0

-20.0

-30.0

-40.0

-60.0

-70.0

1000

Site
Cond

ition

4000. 6000. 2000. 10000.
Frequency (MHz)
: 03CH10-HY
:-13 EIRP_WO HORIZONTAL

1 n260 MB
Over Limit Read

12000. 14000. 16000. 18000

A/Pos  T/Pos

Freq Level Limit Line Level Factor Remark
MHz dBm dB dBm dBm dB cm deg
1 17949.08 -47.57 -34.57 -13.80 -61.74 14.17 --- --- Peak
Vertical
c|_e\.ye| (dBm) Date: 2022-09-05
10,0 T3
-20.0
-30.0
-40.0
-50.0
-60.0
-70.0
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site : 03CHI0-HY
Condition :-13 EIRP_WO VERTICAL
in260 MB
Over Limit Read A/Pos T/Pos
Freq Level Limit Line Level Factor Remark
MHz dBm dB dBm dBm dB cm deg
1 17949.00 -44.47 -31.47 -13.8@ -61.55 17.88 --- --- Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 AB6-25 of 34




ioa FCC RADIO TEST REPORT Report No. : FG241215-02D

DFT-s-OFDM Module B

NR Band n260 QPSK (18-40GHz)
Lowest Channel / 50MHz Lowest Channel / 100MHz

MultiVie Spectrum MultiVie cru
Reflewel 29,5008m  Offset 59.30 0B Mode Auto Sweep S6L Reflevel 20500Bm  Offset 59.30 B Mode Auto Sweep S6L
Count 100/100 Count 100/100

Line SPURJOUS_LINE_ABS_02

20 dBm:
10 10
0 B 0 B

18.0 GHz 32001 pts. 1.85 GHz/ 36.5 GHz || | 18.0 GHz 32001 pts. 1.85 GHz/ 36.5 GHz
e e
18,000 GHz 36.500 GHz 1,000 MHz 36.459 24 GHz -19.94 dBm -6.94 dB 18,000 GHz 36.500 GHz 1,000 MHz 36.434 38 GHz -19.18 dBm 5.18dB
e W %R oo WS OT0D

12:32:58 MM 09/21/2022 01:12:07 MM 09/21/2022

Middle Channel / 50MHz Middle Channel / 100MHz

1 1
RefLevel 295008 Offet 533008 Mode Auto Sweep saL RefLevel 295008 Offet 533008 Mode Auto Sweep saL
Count 100/100 Count 100/100
_M  Cnee s _M  Cnee Phss
Line_SPURIOUS LINE_ABS 02 Phss Line_SPURIOUS LINE_ABS 02 #hss
20 déim 20 déim
10 10
0 dtee 0 dtee
TS YT
P TN A A, I T —— e — P iV, N W, i T ——
L2 s Lo L
18.0 GHz. 32001 pts. 1.85 GHz/ 36.5 GHz 18.0 GHz 32001 pts. 1.85 GHz/ 36.5 GHz
3 Resuts Sumem 3 Resuts Sumem |
18,000 GHz 36.500 GHz. 1,000 MHz 31.794 50 GHz -24.87 dBm -11.87 dB 18,000 GHz 36,500 GHz 1,000 MHz 31.77542 GHz -24.74 dBm -11.74 dB
O O
04:29:38 M 08/22/2022 04:57:36 M 08/22/2022

Highest Channel / 50MHz Highest Channel / 100MHz

1 Spactrum 1
RefLevel 20,50dBm  Offset 530 0B Mode Auto Sweep saL RefLevel 20,50dBm  Offset 530 0B Mode Auto Sweep saL
Count 100/100 Count 100/100
_m tChee _m tChee PRSS
Line SPURJOUS_LINE_ABS_02 Pss Line SPURJOUS_LINE_ABS_02 PSS
20 dBm: 20 dBm:
10 10
0 B 0 B

18.0 GHz 32001 pts. 1.85 GHz/ 36.5 GHz || | 18.0 GHz 32001 pts. 1.85 GHz/ 36.5 GHz
e e
18,000 GHz 36.500 GHz 1,000 MHz 30.403 57 GHz -22.22 dBm 922 dB 18,000 GHz 36.500 GHz 1,000 MHz 31.776 58 GHz -24.82 dBm -11.82 dB
o W % OEL oo W SO0
05:08:38 M4 08/23/2022 05:23:16 M4 08/23/2022

Remark: In band and out of band frequencies are omitted.

TEL: 886-3-327-0868 Page Number 1 AB-26 of 34
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FG241215-02D

DFT-s-OFDM Module B

NR Band n260 QPSK (18-40GHz)

Lowest Channel / 200MHz

Reflewel 29,5008m  Offset 59.30 0B Mode Auto Sweep

1 Spurious Emissions

sl
Count 100/100

36.5 Gz

8.0 GHz 32001 pis 1.85 GHa/
[2 Result Summa:
18,000 GHz 36.500 GHz 1,000 MHz 36.483 52 GHz -23.55 dBm

Beady

02:37:08 MM 09/21/2022

intentionally blank

Middle Channel / 200MHz

RefLevel 20,50dBm  Offset 530 0B Mode Auto Sweep

05:43:05 MM 08/23/2022

80 G 32001 prs .85 GHe/ 365 6he
[ Result Summar
18000 GHz 36,500 Gtz 1.000 Mz 31.79739 GHz -24.91 dBm 1191 d8
wety R e M

Count 100/100
10
.

intentionally blank
WWM”/\’VV\/\ NP S NG ¥ s a0 My
18.0 GHz. 32001 pts 1.85 GHz/ 36.5 GHz
18,000 GHz 36.500 GHz 1,000 MHz 22.228 56 GHz -24.78 dBm -11.78 dB
o W % OELE
Highest Channel / 200MHz

et 5508 Ol 583008 M At S -

Count 100/100

intentionally blank

Remark: In band and out of band frequencies are omitted.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG241215-02D

CP-OFDM Module B

NR Band n260 QPSK (18-40GHz)

Lowest Channel / 50MHz

Lowest Channel / 100MHz

Reflevel 29.500Bm  Offset 59,3008

Mode Auto Sweep

Line_SPURIOUS_UINE_ABS_0f
20 dBm

Reflevel 29.500Bm  Offset 59,3008

Mode Auto Sweep

20 dBm
10 10
0 dBere 0 dBere

SPURIOUS_UNE ABS 002

SPURIOUS_UNE ABS 002

R

R

01:01:57 AM 08/21/2022

18.0GHz 32001 ps. 1,85 GHa/ 3656Hz | | [18.0GH: 32001 ps. 1,85 GHa/ 36.5 GH:
[7 Result Summa [7 Result Summa
18,000 GHz 36,500 Gz 1,000 Mz 36.85867 GHz -21.79 dBm -8.79 B 18,000 GHz 36,500 Gz 1,000 Mz 36.435 54 GHz 2154 dBm B54dB
e R e O & 00

01:46:42 MM 08/21/2022

Middle Channel / 50MHz

Middle Channel / 100MHz

RefLevel 20,50 B Offset 55.30 08

Mode Auta Sweep

RefLevel 20,50 B Offset 55.30 08

Mode Auta Sweep

Count 100/100

e |

SPURIOUS_UNE

SPURIOUS_UNE

|t ™

04:32:45 MM 08/22/2022

18.0 GHz. 32001 pts. 1.85 GHz/ 36.5GHz | | | 18.0GHz 32001 pts. 1.85 GHz/ 36.5 GHz
et o et o |
18.000 GHz 36.500 GHz 1,000 MHz 31.76733 GHz -24.82 dBm -11.8248 18.000 GHz 36.500 GHz 1,000 MHz 31.79912 GHz -24.74 dBm -11.74 dB
I B

05:01:271 MM 08/22/2022

Highest Channel / 50MHz

Highest Channel / 100MHz

RefLevel 20,50 B Offset 55.30 08

Mode Auta Sweep

RefLevel 20,50 B Offset 55.30 08

Mode Auta Sweep

SPURIOUS_UNE ABS 002

SPURIOUS_UNE

05:16:05 MM 08/23/2022

18.0 GHz. 32001 pts. 185 GHz/ 36.5 GHz 18.0 GHz 32001 pts. 185 GHz/ 36.5 GHz
e s e s
18.000 GHz 36.500 GHz 1,000 MHz 30.80357 GHz -21.83 dBm -8E3dB 18,000 GHz 36.500 GHz 1,000 MHz 31.763 28 GHz -24.68 dBm -11.68 d8
I o W T

05:31:57 MM 08/23/2022

Remark: In band and out of band frequencies are omitted.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FG241215-02D

CP-OFDM Module B

NR Band n260 QPSK (18-40GHz)

Lowest Channel / 200MHz

Reflevel 7950dBm  Ofsct 553008 Mode AutoSwesp s

intentionally blank

3.0 GHz 32001 pts 1,85 GHz/ 36.5 GHz

18000 GHz 36.500 Gz 1,000 MHz 31.77831 GHz -24.53 dBm 11.53 dB

03:31:52 MM 08/21/2022

Middle Channel / 200MHz

RefLevel 20,50 B Offset 55.30 08 Mode Auta Sweep saL
Count 100/100

intentionally blank

18000 GHz 36.500 Gz 1,000 MHz 31.75577 GHz -24.39 dBm -11.89 dB

05:22:11 MM 08/22/2022

Highest Channel / 200MHz

RefLevel 20,50 B Offset 55.30 08 Mode Auta Sweep saL
Count 100/100

intentionally blank

3.0 GHz 32001 pts 1,85 GHz/ 36.5 GHz

18000 GHz 36.500 Gz 1,000 MHz 31.79219 GHz -24.53 dBm 11.53 dB

05:59:03 MM 08/23/2022

Remark: In band and out of band frequencies are omitted.

TEL: 886-3-327-0868 Page Number 1 AB-29 of 34
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ssamonias. FCC RADIO TEST REPORT Report No. : FG241215-02D

NR Band n260
(40GHz-60GHz)
MultiView Spectrum -
RefLevel 0.00dBm  Offset 55.54dB ® RBW 1 MHz SGL
SWT  60ms ® VBW 3MHz Mode Auto Sweep Count 100/100
Inp: ExtMix U
1 Frequency Sweep ‘1Rm Avg Auto ID
Limit Checl PASS M[1]  -36.22 dBm
tine 13 PSS 49134000 GHz
-10 dBm
b3
-20 dBm
30 dBm
-40 dBm J ! P [,m i
“"Mw——d-m.___
50 dBm
60 dBm
-70 dBm
-80 dBm
90 dBm
CF 50.0 GHz 20001 pts 2.0 GHz/ Span 20.0 GHz
Reay  INNNNEEEE e W20
05:15:41 BM  09/05/2022

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8 + Duty Factor
=43 + 0.43 + 107 + 20log(1) — 104.8 + 9.91= 55.54(dB)

TEL: 886-3-327-0868

Page Number : A6-30 of 34
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FG241215-02D

NR Band n260

(60GHz-90GHz)

MultiView Spectrum -

Ref Level 0.00dBm  Offset 59.44dB @ RBW 1 MHz SGL
SWT  90ms @ VBW 3MHz Mode Auto Sweep Count 100/100
Inp: ExtMix E
1 Frequency Sweep 1Rm Avg Auto ID
Limit Chec PASS MI[1]  -24.47 dBm
Line -13 PRss 60.030500 GHz
-10 dBm
113
|20 dBm
:(}’Esr i I
o P e R ) |
o, Iy
40 dBm
-50 dBmr
-60 dBmr
70 dBm
-80 dBmr
-90 dBmr
60.0 GHz 30001 pts 3.0 GHz/ 90.0 GHz

. 2022-09-05
Ready LI} = ara73s

05:27:34 FM 09/05/2022
Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8 + Duty Factor
=46.9 + 0.43 + 107 + 20log(1) — 104.8 + 9.91 = 59.44 (dB)

TEL: 886-3-327-0868 Page Number 1 A6-31 of 34
FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FG241215-02D

NR Band n260
(90GHz-140GHz)

MultiView Spectrum -
Ref Level 0.00dBm Offset 5732 dB ® RBW 1 MHz SGL
SWT 150 ms @ VBW 3 MHz Mode Auto Sweep Count 100/100
Inp: ExtMix F
1 Frequency Sweep 1Rm Avg Auto ID
Limit Chec! PASS M1[1]  -16.03 dBm
Line -13 PRss 90.106500 GHz
10 dBm:
113
VZM"‘V\I\M /M N
30 dBrr M #\MMM“‘ e
-40 dBmr
-50 dBmr
-60 dBmr
-70 dBmr
-80 dBmr
-90 dBmr
90.0 GHz 50001 pts 5.0 GHz/ 140.0 GHz
Ready (L[] O

Eoanms3
05:41:53 FM 08/05/2022

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8 + Duty Factor
=50.80 + 0.43 + 107 + 20log(0.5) — 104.8 + 9.91 = 57.32 (dB)

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : A6-32 of 34



e% FCC RADIO TEST REPORT Report No. : FG241215-02D

SPORTON LAB.

NR Band n260
(140GHz-200GHz)

MultiView Spectrum -

Reflevel 0.00dBm  Offset 50.92 dB @ RBW 1 MHz SGL
SWT  180ms @ VBW 3MHz Mode Auto Sweep Count 100/100
Inp: ExtMix G
1 Frequency Sweep 1Rm Avg Auto ID
Limit Chec PASS Mi[j]  -14.02dBm
Line -13 PRss 140.010500 GHz
10 dBm:
Fi3y M—W
o P s mw T e W
20BMAA Al
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
140.0 GHz 60001 pts 6.0 GHz/ 200.0 GHz
Ready  NNNNNENEN - nnae

05:56:44 PM 09/05/2022

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8 + Duty Factor
=53.4 +0.43 + 107 + 20log(0.5) — 104.8 + 9.91= 59.92(dB)

TEL: 886-3-327-0868 Page Number 1 A6-33 of 34
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG241215-02D

Frequency Stability
Test Conditions NR Band n260 / Middle Channel Limit
CW tone Note 2.
Temperature Voltage
(°C) (Volt) Frequency Deviation Deviation Result
(GHz) (kHz) (ppm)
50 Normal Voltage 38.501051 -2.500 0.065
40 Normal Voltage 38.5010505 -2.000 0.052
30 Normal Voltage 38.5010505 -2.000 0.052
20(Ref.) Normal Voltage 38.5010485 0.000 0.000
10 Normal Voltage 38.501051 -2.500 0.065
0 Normal Voltage 38.501051 -2.500 0.065
-10 Normal Voltage 38.501051 -2.500 0.065 Pass
-20 Normal Voltage 38.501051 -2.500 0.065
-30 Normal Voltage 38.5010505 -2.000 0.052
20 Maximum Voltage 38.5010505 -2.000 0.052
20 Normal Voltage 38.501047 1.500 0.039
20 Battery End Point 38.50105 -1.500 0.039
Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.60 V. ; Maximum Voltage =4.45 V.

2. The frequency fundamental emissions stay within the operation band.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FG241215-02D

NR Band n261 Module A AGH+V

Occupied Bandwidth

Mode DFT-s-OFDM Module A NR Band n261 : 99%0BW(MHz)
BW 50MHz 100MHz 200MHz
Mod. QPSK 16QAM 64QAM | QPSK | 16QAM |64QAM | QPSK |16QAM |64QAM

Lowest CH 46.15 | 4583 | 45.75 | 91.31 | 91.38 | 91.43 | 190.00 | 189.84 | 190.02
Middle CH 46.20 | 46.02 | 45.78 | 91.22 | 91.11 | 91.18 | 189.36 | 189.80 | 189.22
Highest CH 4598 | 4585 | 45.75 | 9155 | 91.09 | 91.30 | 189.42 | 189.33 | 189.47

Mode CP-OFDM Module A NR Band n261 : 99%0BW(MHz)
BW 50MHz 100MHz 200MHz
Mod. QPSK QPSK QPSK
Lowest CH 46.03 94.43 193.01
Middle CH 45.97 94.09 193.17
Highest CH 46.08 94.32 192.75
TEL: 886-3-327-0868 Page Number : A7-10of 33
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG241215-02D

DFT-s-OFDM Module A

NR Band n261

Lowest Channel / 50MHz / QPSK

Lowest Channel / 50MHz / 16QAM

RefLevel 45.10dBm  Offset 551045 = RBW 1 MHz

RefLevel 45.10dBm  Offset 551045 = RBW 1 MHz
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RefLevel 45.10dBm  Offset 551045 = RBW 1 MHz

RefLevel 45.10dBm  Offset 551045 = RBW 1 MHz

05:51:01 MM 03/01/2022

At 008 = SWT 1.2ms ® VBW 3 MHz  Made Auto Sweep At 008 = SWT 1.2ms ® VBW 3 MHz  Made Auto Sweep
1 Occupied Bandwidth 1 Occupied Bandwidth 1Pk View
WY 3054 dem W) 251 dem
40 26.336 090 0 GHz| 40 283148100 GHe|
30 e g T - o l (i
i CIT A A et Ao e w‘.wpm‘.}rv'r»(“.t«ruv.m_a*' oA gttt e
0 1 0 £ -
| 1 F’ |
\
" Ji‘ i " | iy
i M i il
: # " : f h
T X T — |
I o bt | Lot L. s
p ey Y T
|CF 28.325 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz | | |CF 28.325 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
ZMarker Tabi ZMarker Tabi |
"M 1 2833609 GHz 30.54 dBm Oce Bw 45.981922639 MHz "M 1 2831481 GHz 29.81 dBm Oce Bw 45.855478836 MHz
n 1 783013613 GHz 7332 dim Occ Bw Centroid 2832435273 Ghz n 1 283011793 GHz 7242 dbm Occ Bw Centroid 2832430708 GHz
T2 1 28.347 343 2 GHz 23.96 dBm Occ Bw Freg Offset -647.770055 494 kHz T2 1 283472348 GHz 22.59 dbm Occ Bw Freg Offset -632.919 655 468 kHz
oo ARNRREEER To e [ a Buen

05:50:49 MM 03/01/2022

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 A7-2 of 33



SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FG241215-02D

DFT-s-OFDM Module A

NR Band n261

Lowest Channel / 50MHz / 64QAM

Lowest Channel / 100MHz / QPSK

RefLevel 45.10dBm  Offset 551045 = RBW 1 MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG241215-02D

DFT-s-OFDM Module A

NR Band n261

Lowest Channel / 100MHz / 16QAM

Lowest Channel / 100MHz / 64QAM

ultiView Spactr
RefLevel 5050dBm  Offset 55105 = RBW 1 MHz

At 505 ® SWT  1.2ms = VBW 3MHz Mode auto Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG241215-02D

DFT-s-OFDM Module A

NR Band n261

Lowest Channel / 200MHz / QPSK

Lowest Channel / 200MHz / 16QAM

RefLevel 5050dBm  Offset 55105 = RBW 1 MHz
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG241215-02D

DFT-s-OFDM Module A

NR Band n261

Lowest Channel / 200MHz / 64QAM
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